
Bucknell University
Bucknell Digital Commons

Master’s Theses Student Theses

2015

Life Cycle Environmental Impacts for Anaerobic
Treatment of Domestic Wastewater
Valerie Lauren Wade
vlw005@bucknell.edu

Follow this and additional works at: https://digitalcommons.bucknell.edu/masters_theses

This Masters Thesis is brought to you for free and open access by the Student Theses at Bucknell Digital Commons. It has been accepted for inclusion in
Master’s Theses by an authorized administrator of Bucknell Digital Commons. For more information, please contact dcadmin@bucknell.edu.

Recommended Citation
Wade, Valerie Lauren, "Life Cycle Environmental Impacts for Anaerobic Treatment of Domestic Wastewater" (2015). Master’s Theses.
[...]
The ratio of experimental to theoretical dissolved methane (based on Henry’s Law) 

defines the factor by which the system is supersaturated. Souza et al. reported that a 

supersaturation range of 1.4-1.7 was representative of 24.1-25.1°C treatment with lab- , pilot- and 

full-scale UASB reactors treating 442 and 520 mg/L COD domestic sewage at 5 and 7 hour HRTs, 

respectively (Souza et al. 2011). Similarly, a supersaturation value of approximately 1.94 was 

measured for an anaerobic membrane reactor treating 513 mg/L COD synthetic wastewater (Kim 

et al. 2011) at 35ºC. However, Wacker observed a supersaturation level of approximately 2.4 

when treating 300 mg/L COD synthetic wastewater at 20°C (Wacker, 2014). The value of 

supersaturation measured by Wacker is comparable to the upper limit of the 0.8-2.2 range 

reported in a study that assessed an anaerobic migrating bed reactor that treated sewage with an 

average COD concentration of 550 mg/L at 16-28°C (Hartley and Lant, 2006). Overall, 

supersaturation is widely reported for anaerobic treatment of low-strength feeds (e.g., domestic 



 

63 
 

wastewater), demonstrating the need to use measured treatment data for modeling studies that 

assess the impact of dissolved methane on environmental performance.  

3.3.3 COD mass balance 

A COD mass balance analysis was conducted to understand the distribution of influent 

TCOD among effluent TCOD, solids wasted, dissolved methane, and gaseous methane 

(expressed as COD). The total mass of influent COD over the 15°C and 20°C operating periods 

was determined and the percentage of the total influent COD that was present as effluent TCOD, 

solids wasted, dissolved methane, and gaseous methane was evaluated. The calculated 

distribution of percentages is presented in the COD mass balances (Figure 3.6). The average ± 

standard deviation of 0.91 ± 0.13 g COD/g VS was used to convert wasted volatile solids into an 

equivalent mass of COD and all other values except the “Unknown” were measured. The 

“Unknown” COD was calculated by subtracting all known average COD parameters from the 

influent TCOD.  

 

 

Figure 3.6. COD mass balance for (a) 15°C and (b) 20°C.  One hundred percent represents the 

influent TCOD. 

(a) (b) 



 

64 
 

 Approximately 10 and 15 percent of influent COD was unaccounted for in the mass 

balances for 15°C and 20°C, respectively. On average, low to medium strength wastewater 

typically contains 20-30 mg/L of sulfate (Tchobanoglous et al. 2003). Theoretical calculations 

using Equations 3.4-3.6 estimated that approximately 0.5-0.7 g COD/d may have been depleted 

via sulfate reduction assuming a 20-30 mg/L influent sulfate concentration range (Tchobanoglous 

et al. 2003). Therefore, at 15ºC sulfate reduction could account for 3–5 percent of the influent of 

COD, reducing the percent of unaccounted-for COD from 10 percent to 5–7 percent.  Similarly, 

at 20ºC, sulfate reduction could account for 3–4 percent of the influent COD, reducing the percent 

of unaccounted for COD from 15 percent to 11-12 percent. 

 

1

8
𝑆𝑂4 +

19

16
𝐻+ + 𝑒− →

1

16
𝐻2𝑆 +

1

16
𝐻𝑆− +

1

2
𝐻2𝑂                       (3.4) 

1

2
𝐻2𝑂 →

1

4
𝑂2 + 𝐻+ + 𝑒−                                           (3.5) 

1

8
𝑆𝑂4

2− +
3

16
𝐻+ →

1

16
𝐻2𝑆 +

1

16
𝐻𝑆− +

1

4
𝑂2                              (3.6) 

 

Similar results were obtained in a study conducted by Shin and colleagues that 

considered the fate of COD in a pilot-scale anaerobic fluidized membrane reactor. In that study, 

approximately 9-18 percent of influent COD was unaccounted for when bulk wasting, sulfate 

reduction, gaseous methane, dissolved methane, and permeate were considered (Shin et al. 2014). 

COD mass balances with 98.9-92.7 percent closure conducted for UASB treatment of 300 mg/L 

synthetic wastewater at 25°C determined that 18-35 percent of influent COD was present as 

dissolved methane depending on HRT and organic loading (Agrawal et al. 1997). Wacker 

conducted COD mass balances on the same ABR used in this study using 19 data points and 

achieved a 90.8 percent recovery at 20°C (Wacker, 2014). 



 

65 
 

3.4 Conclusion 

Temperature had a statistically significant effect on the average TCOD removal of the 

ABR – resulting in 70 percent removal at 15°C and 80 percent removal at 20°C. However, 

temperature did not significantly affect the SCOD, TSS, or VSS removal of the system. The ABR 

effluent contained dissolved methane concentrations of 26.9 mg/L at 20°C and 29.0 mg/L at 15°C 

which represents nearly one-fifth of the influent COD. Furthermore, nearly one-third of the total 

methane produced was trapped in the dissolved phase. Consequently, methods to extract 

dissolved methane prior to discharging effluent would improve the treatment process by 

increasing the energy efficiency and reducing the greenhouse gas emissions of the ABR.  

 

 

 

 

 

 

 

 

 

  



 

66 
 

CHAPTER 4 

 

ENERGY RECOVERY FROM WASTEWATER: LIFE CYCLE 

ENVIRONMENTAL IMPACTS FOR ANAEROBIC BAFFLED REACTOR AND 

TRICKLING FILTER WITH ANAEROBIC DIGESTION 

 

4.1 Introduction 

 Conventional wastewater treatment consumes significant amounts of energy and incurs 

substantial economic costs from sludge disposal and electricity for aeration. As a result, research 

into low-energy aerobic and anaerobic treatment alternatives has commenced. One promising 

aerobic technology, the trickling filter, utilizes natural convection and turbulence within the 

reactor for aeration and meets effluent quality standards when implemented at full-scale for 

treatment of domestic wastewater (Jerry Smith, personal communication, 2014). Although the 

trickling filter reduces electricity requirements for aeration (compared to activated sludge), high 

solids production and consequent disposal remains a concern. Anaerobic technologies produce 

less sludge than aerobic systems, eliminate aeration requirements, and produce a methane-rich 

biogas, which can be harnessed for electricity production, making them an attractive alternative to 

aerobic treatment. The efficacy of anaerobic treatment, however, decreases as temperature 

decreases, making it less appealing and potentially unacceptable from an effluent quality 

perspective at low temperatures. In addition, the presence of dissolved methane in anaerobic 

effluent may have a detrimental impact on climate change (Liu et al. 2014). 



 

67 
 

 Numerous anaerobic treatment technologies exist, but the ABR achieves a 47.5 percent 

energy recovery which is higher than that of an upflow anaerobic sludge blanket, anaerobic 

membrane bioreactor, anaerobic fluidized bed reactor, anaerobic sequencing batch reactor, 

microbial electrolysis cell, and microbial fuel cell (Shoener et al. 2014). In addition, the ABR 

decouples solids retention time and hydraulic retention time, allowing for high retention of 

biomass and, therefore, low solids production (Foxon et al. 2004). However, depending on 

operating conditions (e.g. temperature, hydraulic retention time, etc.) the ABR may require post-

treatment to meet effluent quality standards. An aerobic post-treatment, such as a trickling filter 

or constructed wetland, may be used to remove residual BOD5.  Constructed wetlands have been 

proven to effectively treat ABR effluent and provide the additional advantages of low operation 

and maintenance requirements (Maheesan et al. 2011) and carbon sequestration via foliage 

(Kalbar et al. 2013).  

 LCA is a method used to assess and compare the environmental impacts of processes and 

products over their lifetimes. Several LCA studies have been conducted to compare wastewater 

treatment technologies (Smith et al. 2014; Cornejo et al. 2013; Pant et al. 2011; Rodriguez-Garcia 

et al. 2011), but many studies have neglected to include a thorough analysis of sensitivity and 

uncertainty (Corominas et al. 2013). Furthermore, only one study included impacts from 

dissolved methane in anaerobic effluent (Smith et al. 2014). 

 In this study, we assess the life cycle environmental impacts of four process trains that 

treat 2 MGD of domestic wastewater at 15-20°C: (1) ABR (2) Trickling Filter (3) ABR + 

Trickling Filter and (4) ABR + Constructed Wetland. We modeled the removal of organics and 

solids, but assumed no nitrification. The ABR model was constructed using experimental data, 

described in Chapter 3 and, therefore, does not achieve effluent with a BOD5 concentration below 



 

68 
 

30 mg/L which is a limitation of this study. All other models produce effluent with a BOD5 

concentration that meets effluent quality standards. This study includes a sensitivity analysis and 

a comprehensive analysis of uncertainty conducted with Monte Carlo simulations. 

 

4.2 Methods 

4.2.1 Goal & Scope 

The goal of this LCA was to use ISO 14040 framework (“CAN/CSA-ISO 14040” 2006) 

in conjunction with the SimaPro 8.0.4 software (PRé Consultants, Amersfoort, NL) to compare 

the environmental impacts associated with an ABR, Trickling Filter, ABR with trickling filter 

post-treatment (ABR + Trickling Filter), and ABR with constructed wetland post-treatment (ABR 

+ Constructed Wetland) for treatment of domestic wastewater. In all cases, the functional unit 

was treatment of 2 MGD of domestic wastewater for one day in Pennsylvania. The intended use 

of this LCA is to assess the environmental impacts, particularly those associated with dissolved 

methane in anaerobic effluent, of four low-energy wastewater treatment systems. The results of 

this study are intended for use in the scientific community to help guide and influence future 

research on wastewater treatment. 

The boundaries for all scenarios include organics removal, biosolids treatment and 

disposal, effluent BOD5 and methane releases, and biogas conversion to electricity. Specifically, 

the ABR model includes impacts from ABR treatment, cogeneration, dewatering, and disposal of 

solids (Figure 4.1). The Trickling Filter model includes impacts from primary clarification 

(required to reduce influent solids to the trickling filter), trickling filter treatment, secondary 

clarification, thickening, anaerobic digestion, dewatering, and disposal of solids (Figure 4.2). The 

ABR + Trickling Filter model includes ABR treatment, trickling filter post-treatment, secondary 



 

69 
 

clarification, thickening, anaerobic digestion, dewatering, and disposal of solids (Figure 4.3). The 

ABR + Constructed Wetland model includes impacts from ABR treatment, cogeneration, 

constructed wetlands post-treatment, dewatering, and disposal of solids (Figure 4.4). 

Environmental impacts associated with wastewater collection were not considered 

because those impacts were common to all models (Hospido et al. 2005). Environmental impacts 

corresponding to construction of clarifiers and reactors were not considered, because construction 

of wastewater treatment plants accounts for only about 1 percent of total life cycle environmental 

impacts of wastewater treatment (Kalbar et al. 2013). However, construction impacts of the AD 

and CHP plants were considered to account for the variation in impacts that may occur due to 

differences in biosolids and biogas production rate. 

Biogenic carbon dioxide emissions were not accounted for, because they are part of the 

natural short-term carbon cycle which does not contribute to climate change (Kalbar et al. 2013). 

Carbon dioxide emissions resulting from electricity consumption were modeled in this analysis 

because those processes are introducing more carbon into the short-term carbon cycle. The GWP 

of biogenic methane was accounted for, because it contributes significantly to climate change 

(Solomon et al. 2007). Biogenic methane accounts for approximately 70 percent of total global 

methane emissions and contributed to the long-term cycle of greenhouse gases (Denman et al. 

2007). 

 

4.2.2 System Design & Life Cycle Inventory 

Process flow diagrams that model material and energy inputs and outputs were created 

for the four process trains described in section 4.2.1. Each treatment process was designed for 

15°C, but the systems were assumed to operate at 15-20°C. 

 



 

70 
 

4.2.2.1 ABR 

The base-case model for the ABR was modeled using average values measured for 15-

20°C treatment (Table 4.1), and variation in model parameters was accounted for as part of the 

sensitivity and uncertainty analysis described in Section 4.2.3. The ABR was assumed to be a 

gravity-flow system with a total volume of approximately 4200 m
3
 and a 0.55 day HRT. An 

input–output block flow diagram that depicts the ABR model is presented in Figure 4.1.  

 

Table 4.1. Experimental performance values used to model 15-20°C with a full-scale ABR. 

Parameter Units Value Source 

HRT
 

d 0.55 ABR data 

Specific CH4 production (gas) L/g CODr 0.17 ABR data 

Dissolved CH4 mg/L 28 ABR data 

Effluent BOD5 mg/L 72 ABR data 

  



 

71 
 

 

 

Figure 4.1. Block flow diagram of ABR for primary and secondary treatment of domestic 

wastewater, with inputs, process names, and outputs. * indicates a process from the ecoinvent 

database was used. 

 

Methane gas produced via ABR treatment was assumed to be collected and combusted in 

a 56 kW microturbine CHP unit (based on the kW of electricity produced from the generated 

biogas) to produce heat and electricity. For the base case, overall CHP efficiency was assumed to 

be 62 percent and CHP electrical efficiency was assumed to be 25 percent based on performance 

parameters for microturbine CHP units (US EPA, 2007).  The range of  reported microturbine 

efficiencies (24-31 percent) (US EPA, 2007) was accounted for in the uncertainty analysis. 



 

72 
 

Fugitive methane losses were assumed to be 3.1 percent (for the base case) and 1.7-5.2 percent 

(Flesch et al. 2011) in the uncertainty analysis. We also assumed that gas clean-up to remove H2S 

and other contaminants (e.g. siloxane) consumed approximately 0.25 kWh/kg VS processed (0.41 

kWh/m
3
 CH4 produced) during anaerobic digestion (Sills et al. 2013).  

Sludge drying beds were modeled for dewatering solids produced by the ABR. Land 

requirements for the sludge drying bed were calculated using a 120 kg dry solids/m
2
-yr sludge 

loading rate (Tchobanoglous et al. 2003) and the impacts of land use for dewatering were 

considered in the model. Fine sand and gravel layers were assumed to be 13 inches and 0.6 inches 

respectively which reflect the averages of reported typical ranges for the layers (Crites and 

Tchobanoglous ,1998). A 1.56 g/cm
3
 bulk density was assumed to calculate the mass of sand 

required (Ratnayaka et al. 2009). The bulk density of gravel was assumed to be 100 lb/ft
3
 

(Beverly, 2011). 

Dewatered solids were stabilized via addition of 200 kg quicklime per dry ton TS (Suh 

and Rousseaux, 2002) to achieve standards for class B biosolids required for application to 

agricultural land (Tchobanoglous et al. 2003). Lime addition is not required for incineration or 

landfilling (Andreoli et al. 2007). Therefore, lime addition was only included for land application. 

The method of sludge disposal can have a significant impact on LCA results (Barberio et 

al. 2013) and economics (Smith et al. 2014). In this study, an aggregate method of sludge disposal 

consisting of 66 percent land application, 20 percent incineration, and 14 percent landfilling was 

used to reflect typical sludge disposal practices in the United States (EPA, 1999). Sludge was 

transported by a lorry freight truck, and sludge transport distances for incineration, land 

application, and landfilling were 50 km, 50 km, and 100 km, respectively (Smith et al. 2014). 



 

73 
 

Energy consumed and fertilizer displaced, for land application, were dependent on the calculated 

biosolids production for each model (Table 4.2).  

Table 4.2. Values used to generate land application process model 
[...]
modeled using variable experimental data, whereas the trickling filter was modeled using design 

equations coupled with point values for a number of model parameters. Figure 4.20 also 

demonstrates that the range of uncertainties for Resources and Human Health are nearly four 

times larger than those for Ecosystem Quality which is a direct reflection of the smaller impact 

associated with the base case for Ecosystem Quality compared to the base cases for Resources 

and Human Health. The relative changes for each impact (relative to the median impact), 

however, are consistent with the sensitivity analysis, in that the percent change from the base case 

for each model is similar for Resources, Ecosystem Quality, and Human Health. 

 

Figure 4.20. Depiction of uncertainty distributions for Resources, Ecosystem Quality, and Human 

Health determined from 1000 Monte Carlo simulations. Center lines represent median values, 

edges of colored boxes represent the 25
th
 and 75

th
 percentiles, and limiting bars represent the 5

th
 

and 95
th
 percentiles of each distribution, respectively. 



 

112 
 

4.4 Conclusion 

 Accounting for dissolved methane in the effluent of anaerobic treatment is imperative for 

LCA modeling due to both its magnitude and the sensitivity of global warming potential to this 

parameter. For the base case ABR scenario, dissolved methane contributed 95 percent of the 

climate change impact.  In addition, model results changed by ± 33 percent when the magnitude 

of dissolved methane was varied to its minimum and maximum values. For Climate Change, the 

harmful impact of dissolved methane in the effluent was five times greater than the beneficial 

impact from bio-electricity that replaced grid electricity. At an operating temperature of 15°C and 

an HRT of 0.55 days, the ABR posed the additional issue of high concentrations of BOD5 in the 

effluent which proved to have an impact on eutrophication that was nearly twice as large as the 

Trickling Filter, although the eutrophication impact decreased by approximately 70 percent with 

addition of a post-treatment step. However, under different operating conditions, the ABR has 

been shown to achieve higher BOD removal (Nasr et al. 2009; Yu and Anderson, 1996; 

Langenhoff and Stuckey, 2000) and may achieve concentrations of BOD5 that are low enough to 

eliminate the need for post-treatment. 

 The ABR + Trickling Filter assembly proved to be the most environmentally preferable 

technology with net beneficial impacts on Human Health, Ecosystem Quality, Resource 

Depletion, and Climate Change for the base case. However, results showed that if all the 

dissolved methane from the ABR were captured in the form of biogas, it could potentially 

produce 9.7 MJ/kg COD of energy while simultaneously avoiding the release of methane to the 

atmosphere which would likely make the ABR or ABR + Constructed Wetlands the most optimal 

treatment systems due to their low energy requirements for operation and minimal production of 

solids. Even without considering the capture of dissolved methane, the energy production of the 



 

113 
 

ABR is nearly 2.7 times greater than the average energy consumed by conventional wastewater 

treatment (EPA, 2009).  

 A limitation of this study is that it was assumed that all dissolved methane produced in 

the ABR was destroyed in the trickling filter via biological oxidation, and that all dissolved 

methane produced in the ABR was released to the atmosphere in the constructed wetland. Those 

assumptions serve as an approximation of the behavior of post-treatment methods, but may not 

accurately reflect the dissolved methane released during full-scale operation. We also assumed no 

nitrification and did not account for human health impacts due to pathogens in the effluents. In 

addition, ABR treatment did not meet effluent quality standards, and the full-scale model was 

constructed using laboratory-scale data. The trickling filter, anaerobic digestion, and constructed 

wetlands processes, on the other hand, were designed using design equations based on first 

principles and experience with large-scale systems. Additional experimental work using bench-, 

pilot-, and full-scale reactors should be done to improve the accuracy of the models and to test for 

variation in biogas production rates and effluent quality. Future research should refine the LCA 

models to address these limitations.  

 Future work should focus on the development of methane recovery strategies to lessen 

the environmental impacts and increase the energy production of anaerobic technologies to 

expose their potential as net energy producers that are competitive with conventional means of 

wastewater treatment. Furthermore, work which improves the modeling framework presented in 

this study and address its limitations should be conducted. Specifically, the model should be 

refined and expanded to address assumption made regarding dissolved methane release from 

post-treatment systems and to account for removal of nutrients. In addition, the effect of varied 



 

114 
 

HRT, organic loading rate, and temperature on the concentration of BOD5 in ABR effluent should 

be incorporated into the models. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

115 
 

CHAPTER 5 

 

ENERGY RECOVERY FROM WASTEWATER: LIFE CYCLE ECONOMIC 

IMPACTS FOR ANAEROBIC BAFFLED REACTOR AND TRICKLING 

FILTER WITH ANAEROBIC DIGESTION 

 

5.1 Introduction 

The United States emits 45 million tons of greenhouse gas emissions each year via 

wastewater treatment (USEPA, 2013) and electricity requirements alone can cost a 3 MGD 

wastewater treatment plant an average of $140,000 per year (PADEP, 2011). Note that the 

average electricity cost was calculated by summing the annual electricity costs for 133 

wastewater treatment plants, and dividing that total ($19,000,000) by 133. Consequently, there is 

a need to research alternative methods of wastewater treatment and their corresponding 

environmental and economic impacts.  

   Extensive research has been conducted to explore the potential environmental advantages 

of implementing alternative wastewater treatment technologies using life cycle assessment (LCA); 

however, few LCA studies on wastewater treatment have also included an analysis which 

evaluates their economic feasibility. A study which included an economic analysis of the  

wastewater treatment technologies considered in the LCA concluded that the most 

environmentally preferable alternative is not always the most economically preferable (Pant et al. 

2011). In addition to ensuring the economic feasibility of recommended technologies, economic 



 

116 
 

analysis has also played a pivotal role in guiding the future work on anaerobic membrane reactors 

by pinpointing processes which contribute the greatest economic burden  (Smith et al. 2014). 

    One approach used for cost estimation of wastewater treatment facilities included unit 

costing which uses a calculated number of “units” (e.g. volume of slab concrete required, kWh of 

electricity) and unit costs (e.g. slab concrete cost [$/m
3
], electricity [$/kwh]) typically obtained 

from RS Means (Waier & Charest, 2012) or a local engineering consulting firm to determine the 

total cost of a treatment facility. Unit costing with RS Means supplemented with consultant 

estimates was previously used to obtain planning level estimates to assess and compare the 

economics of wastewater conveyance and treatment facilities ( Young and Tull, 2003; Lundquist 

et al. 2010). 

  A second approach uses parametric cost curves generated from cost data for constructed 

wastewater treatment plants to calculate costs from a given plant design value (e.g. influent flow 

rate) (EPA, 1980). Cost curves have also been used to determine the capital and operating costs 

for single processes in a wastewater treatment plant, such as anaerobic digestion, to estimate costs 

for a range of treatment capacities and to assess the economy of scale for a given technology 

(CAEPA, 2008). The CapdetWorks software combines unit costing with parametric cost 

estimation to generate planning level cost estimates of wastewater treatment plants (US EPA, 

1982). CapdetWorks has been successfully implemented to assess and compare the economics of 

numerous wastewater treatment plant configurations (Tetra Tech MPS, 2003; Zahid, 2007; 

Koopman et al. 2006) and has been used in a previous study which coupled LCA with an 

economic assessment (Smith et al. 2014).  

 In this study, we compare life cycle economic impacts of four assemblies for treatment of 

2 MGD of domestic wastewater at 15°C: (1) ABR (2) Trickling Filter (3) ABR + Trickling Filter 



 

117 
 

and (4) ABR + Constructed Wetland. We calculated capital costs, annual operating costs, present 

worth, and payback period for each assembly.  

5.2 Methods 

 CapdetWorks 2.5 (Hydromantis ESS, Inc., 2014) was used to calculate capital and 

operating costs for all unit processes except cogeneration and constructed wetlands. Capital and 

operating costs were used to calculate the present worth of each assembly. Finally, the payback 

period for each assembly was calculated to assess economic viability.  

 The assemblies used for the economic analysis— ABR, Trickling Filter, ABR + 

Trickling Filter, and ABR + Constructed Wetland— are based on the life cycle inventories 

described in Chapter 4. All assemblies include preliminary treatment and use an aggregate 

method for disposal of solids which assumes 66 percent land application, 20 percent incineration, 

and 14 percent landfilling (EPA, 1999). Note that using a combination of technologies for 

disposal of sludge incurs extra costs for a single plant, and would not likely occur in practice. The 

ABR assembly (Figure 4.1) includes ABR treatment, cogeneration, and dewatering (sludge 

drying bed). The Trickling Filter assembly (Figure 4.2) includes primary clarification, trickling 

filter treatment, secondary clarification, gravity thickening, anaerobic digestions, cogeneration, 

and dewatering (belt-filter). The ABR + Trickling Filter assembly (Figure 4.3) includes ABR pre-

treatment, trickling filter post-treatment, secondary clarification, gravity thickening, anaerobic 

digestion, cogeneration, and dewatering (belt-filter). The ABR + Constructed Wetlands assembly 

is the ABR assembly (Figure 4.1) with constructed wetlands post-treatment (Figure 4.4). 

 



 

118 
 

5.2.1 Capital and Operating Costs 

CapdetWorks provides planning-level cost estimates using unit costs (Table 5.1) to 

estimate the costs of process components (e.g. slab concrete, excavation, electricity) and 

statistically generated cost curves to determine site-specific costs (e.g. site electrical, yard piping, 

raw waste pumping) (Hydromantis, Inc., 2003). Detailed descriptions of the specific procedures  

used in the CapdetWorks modeling software can be found in the accompanying EPA manual (US 

EPA, 1982). 

Default unit costs from CapdetWorks were used (Table 5.1) except for electricity cost 

(EIA, 2015) and land cost (USDA, 2014) which were adjusted from default values to reflect 

average values for Pennsylvania since those unit costs vary greatly with location.  

Several design criteria (Table G.1 in the appendix) were adjusted from default values to 

tailor the CapdetWorks models to reflect the life cycle inventories described in Chapter 4 (e.g. 

ABR volume, TF diameter, operating temperature). Design criteria for the influent (e.g. 

suspended solids, volatile solids, COD, pH) reflect measured values obtained via 15°C ABR 

operation (see Chapter 3). Because an ABR unit process was not available in CapdetWorks, we 

modified the UASB unit process to mimic a full-scale ABR (Table G.1 in the appendix). 

Specifically, the reactor volume, COD removal, and operating temperature were adjusted. 

Land application of solids, for which information was also not available in CapdetWorks, 

was modeled by modifying the landfill unit process (available in CapdetWorks) to include 

revenue for biosolids as fertilizer. Annual revenue from biosolids used as fertilizer in land 

application was calculated assuming a purchase price of $35.80 per ton biosolids (Sullivan, 

Cogger, & Bary, 2007). However, prices for biosolids fertilizer range from $15-$100 per ton 



 

119 
 

(Girovich, 1996). Costs associated with lime addition were also added to the land application unit 

process. The default CapdetWorks unit cost of $0.18/lb hydrated lime was used. 

 

Table 5.1. Unit costs used for CapdetWorks modeling 

Unit Costs Value Unit 

Building cost 146 $/ft
2 

Excavation 8 $/yd
3 

Wall concrete 500 $/yd
3 

Slab concrete 350 $/yd
3 

Crane rental 200 $/hr 

Canopy roof 16 $/ft
2 

Electricity 0.11 $/kWh 

Handrail 75 $/ft 

Land costs 5600 $/acre 

 

Table 5.2 contains the labor rates used for modeling, which were adjusted from default 

values to reflect the most current national average wage values reported by the Bureau of Labor 

Statistics (BLS, 2014). 

Table 5.2. Labor rates used for CapdetWorks modeling 

Labor Rates
a 

Value Unit 

Construction labor rate 17 $/hr 

Operator labor rate 23 $/hr 

Administration labor rate 26 $/hr 

Laboratory labor rate 21 $/hr 
 aNote that reported labor rates are straight-time wages which exclude overtime pay, severance pay,  

  nonproduction bonuses, benefits, and tuition reimbursements (BLS, 2014) 

 

 

The default costs of chemicals were used with the exception of “polymer” which was 

adjusted to $1.36 per pound to reflect average market prices of acrylonitrile – the specific 

polymer chosen for addition during belt filter press dewatering (ICIS, 2008).  



 

120 
 

 The Marshall and Swift Equipment Cost Index and the Engineering News Record (ENR) 

Construction Cost Index, and Pipe, Valve, and Fitting Cost Indices were used to bring equipment 

and construction costs specified by CapdetWorks for 2007 to current market prices using the 

following expression (Turton et al. 2012) 

𝐶2 = 𝐶1 (
𝐼2

𝐼1
)                                           (5.1) 

 

where C is purchase cost, I is cost index, subscript 1 refers to base time when cost is known, and 

subscript 2 refers to time when cost is desired. The current index values used are shown in Table 

5.3. 

Table 5.3. Cost indices used for CapdetWorks modeling 

Cost Indices Value 

Marshall and Swift 1585.7 

Engineering News Record 9972 

Pipe Cost Index 868.9 

 

Finally, several cost assumptions were specified to account for the indirect costs shown in 

Table 5.4. The percentage of total capital costs applied for engineering design fees was 

determined by summing the average values for electrical, site development, mechanical, and 

structural engineering fees defined in Division 1 of RS Means (Waier & Charest, 2012). The 

contingency value reflects the percentage associated with project in the “Conceptual stage” and 

the “Profit and Overhead” value is an average percentage (Waier & Charest, 2012). Default 

CapdetWorks values were used for all remaining items in Table 5.4. 

 



 

121 
 

Table 5.4. Additional cost assumptions used for CapdetWorks modeling 
Additional Cost 

Assumptions 
Value (%) 

Engineering design fee 20 

Miscellaneous 5 

Administration /legal 2 

Inspection 2 

Contingency
a 

20 

Technical 2 

Profit and overhead 10 
aThe contingency value reflects the reported percent contingency typically assumed for a project estimate in 

 the conceptual stage (Waier & Charest, 2012) 

 

 

A location factor of 97.2 percent was used to adjust all costs to reflect prices in 

Harrisburg, PA as of 2013 (Waier & Charest, 2012). Specifically, all operating costs and capital 

costs determined by CapdetWorks were multiplied by a factor of 0.972. The design lives of 

structural components, pipes, and pumps were assumed to be 40, 20, and 25 years, respectively 